

**ASTM E 84 SURFACE BURNING
CHARACTERISTICS TEST REPORT**

Rendered to:

ALUMIL N.A. CORPORATION

SERIES/MODEL: J-Bond

TYPE: ALUMINUM COMPOSITE PANEL

Summary of ASTM E 84 Test Results		
Product Description	Flame Spread Index	Smoke Developed Index
Series/Model J-Bond, Aluminum Composite Panel	5	5

The product listed above achieved a Class A rating based on Flame Spread Index and Smoke Developed requirements contained in the International Building Code and NFPA 5000.

Reference should be made to Architectural Testing, Inc. Report No. A0316.01-113-24 and Southwest Research Institute Project No. 01.15209.01.136 for complete test specimen descriptions. The complete test results are listed in Appendix A.